



RIG GRIP[®]

INCORPORATED

Sample Analysis Form

Date: 05/12/16

Sample Identification: RG T-485

Sample Description: 75 Mil Fibrillated Woven Coated Polypropylene

	ASTM Method	Warp	Fill
Fabric Weight (oz/yd ²):	D-5261	20oz/SY	
Fabric Thickness (mils):	D-5199	75	
2" Strip Tensile (lb):	D-5035	1072	1847
2" Strip Elongation (%):		23.0	16.0
Wide Width Tensile (lb/in):	D-4595	479	788
Wide Width Elongation (%):		21.7	12.3
Trapezoid Tear (lb):	D-4533	235	411
Tongue Tear (lb):	D-2261	182	247
Burst (psi):	D-3786	>/= 1200 * (Exceeds Capacity of Machine)	
Puncture (lb):	D-4833	485	
CBR Puncture (lb):	D-6241	3452	